FRAME 1

FX905, 95T, 90W, SWT

REFER PAGE OF DRIVE

194,20 11
22' 11'
ﬁzl

905, 95T, 90W, 9WT

PARTS NO

PARTS NAME

aTy

1008001017

FRAME

RP-1090

ROLL PIN & 10x90

55-0820

S-BOLT MBx20

2101-1601

HANDLE SHAFT

2012485

BE-G012LLY

BALL BEARING 6012LL

BB-620522
ET0O0-0186

BALL BEARING 620527
URETHANE TIRE

FB040-Fa012

SR5-25

SNAP RING 5-25

| B8 | = | & | M | B | fd | PR

W-12

SH M2

ST = T S -

=]

FB049-F9017

CYLINDER COVER

FB040-F3017

1

NSE-0510T

P+BOLT MSx10 BLACK
COATING

16

EKD0-0673

FRONT COVER

FB0409-F9014

10080-01006

COUNTER WELGHT L

FB049-FI00%

10080-01007

COUNTER WELGHT R

FB049-FI00%

E00O-0696

DRIVE COVER

FB049-Fa020

LH5-CBSS8-16

LHS BOLT CBSSE-16

PH-08

B3| P

10080-01009

EUMPER SUPPORT

F2049-Fa02

M5-0320N
PH-03

P-BOLT (+) M3x20
PH M3

HN-03

H-NUT N3

99000-00003

MAGNET CATCH_C-93

SW-05

E - T

10080-01010

BATTERY COVER END(R)

FB050-Fa005

10080-01011

BATTERY COVER END(L)

FB050-Fa005

10080-01059

BATTERY COVER

Fa050-Fa004

PH-05

HN-05

H-NUT M5

99000-00002

HANDLE_AP-41H-5

MSE-0410T

P+BOLT M4x10 BLACK
COATING

FRAME 1

90s, 95T, 90W, 9WT

NO. PARTS NO PARTS NAME aTy DRAWING NO

31 99000-00001 | HINGE B-~101-4 2

P+BOLT M4x6 BLACK 1

32 MSB-0406T COATING

33 |10080-01012 | BATTERY COVER STOPPER 5

RUBBER F8049-F9303

b~

C5-1235 | HS-BOLT Mi2x35 2

&

10080-01013 | BUMPER RUBBER 1 37811-F9025

P+BOLT M6x20 BLACK 7

36 MSB-0620T COATING

31 PW-06 PW M6

38 EKO0-0615 | SPACER_SMKB6-10

39 10080-01015 | PLATE LOCK 210-03-31140

40 Pi-12 PW M12

4 HLN-12 HL-NUT M12

B | B3| P | P | e | o=

42 HB-1250 | H-BOLTS_M12x50




FEAME 2

FX9ST, FWT

REFEE PAGE OF POWER PACKAGE

FWT

8
17
ERAME 2

FX9WT
NO. PARTS NO PARTS NAME "TY | DRAWING NO
1 CS-1025 | HS-BOLT M10x25L 4
2 SH-10 | SW M10 8
3 £S-1020 | HS-BOLT M10x20L 4
4 10080-01064 | PACKAGE BRACKET 1 | F8049-F9016
5 95007-00001 | BATTERY _EB100 2
6 95007-00006 ESEE“_E[EE';’;'"“L 4
7 HS-0530 | HS-BOLT M5x30 2
8 10080-01014 | CHARGER HOLDER 1 | F8049-F9304
9 1500-0104 | BATTERY STOPPER 5 [EX-1721A
10 CS-0616 | HS-BOLT M6x16 10
1 SH-06 | SW N6 10
12 9905-0001 | HORN_SPH-24V 1
13 CS-0812 | HS-BOLT M8x12L 2
14 SH-08 | SW M8 2
15 PN-05 | PW N5 1
16 SH-05 | SW NS 3
17 HN-05 | H-NUT M5 1
18 | 99000-00007 | SADDLE ST-19 1
19 MS-0510T | P+BOLT M5x10 2




REFER PAGE OF TILT CYLINDER 1 9$
20

11

———————— ———— - -

MAST
FXOWT

NO. PARTS NO PARTS NAME o TY DRAWING NO

1 10080-02006 | OUTER MAST 1 |F80d9-F9019

2 SR3-30 SNAP RING S-30 2

3 1512-0400 | CHAIMN WHEEL 2 4010139

4 2103-0203 | CHAIN #50 1. 60M 2

5 1500-1511 | CHAIN END BOLT 2 | EX-1705A

6 SP-0330 SPLIT PIN & 3x30 2

7 2101-0204 | MAST ROLLER 25BFMTI030AVIM 2

8 2101-0206 | SHIM_ 35x ¢ 25. 3x1. 0 8

9 HN-16 H-HUT M16 6

10 1408-0206 | SLIDE PIN 2 EX-1338

1" 10080-02027 | INNER MAST BRACKET 1

12 C5-1020 HS-BOLT M10x20 1

13 SW-10 SN W10 1

14 SS-0810 | S-BOLT Mex10 1

15 1008002021 | INNER MAST 1 20124648

16 0SAD2-4400 | MAST ROLLER 25BFM95010AV2ZM 2

17 C5-1255 HS-BOLT M12x55 4

18 SW-12 | S M2 8

19 10080-02005 | MAST HINGE BLOCK 2 JT120-F9005

20 90659-00001 | BUSH BM3520F49FB 2

21 2101-0603 | TILT ROD PIN 2 |4010182

22 SW-08 SW M8 2

23 C5-0815 HS-BOLT M8x15 2

24 EK00-0230 | CHAIN JOINT #50 4

25 EKO0—0233 | CHAIN BUSH #50 4

26 C5-1225 HS-BOLT M12x25 4

27 PH-12 | PW W12 4




90W, SWT

FORK
90W, 9WT

NO. PARTS MO PARTS NAME QY DRAWING ND
1 10080-03004 | FORK (L) 1 F8049-F9311
2 10080-03009 | FORK (R) 1 FB8049-F9311
3 2104-0303 | CARRIAGE 1 3003079€E

4 2101-0308 | FORK SHAFT 1 3003081G

5 2101-0304 | FORK STOPPER 2 40103304

6 10080-03002 | FORK SLIDE STOPPER (L) 1 F8049-F9310
1 10080-03003 | FORK SLIDE STOPPER (R) 1 FE049-F9310
8 2101-0204 | MAST ROLLER 25BFM79030QAV2M 4

9 2101-0206 | SHIM_¢ 35x ¢ 25. 3x1.0 8

10 2101-0305 | KNOBE BOLT KT-B3 (M8x20) 2

" C5-0815 | HS-BOLT M8x15L 1

12 SW-08 SW N8 1




HANDLE 1

FXBWT, FXOWT

HANDLE1 FX6WT, FXOWT
NO. PARTS NO FARTS NAME oy DRAWING NO
1 1208-1604 | EMERGENCY SWITCH 1 F8049-F8035

2 1208-1618 | SPRING 1 4006089C
3 9705-0003 gﬂgﬁ!ﬂm SWITCH (SB- )
4 2101-1605 | SWITCH BASE 1 40101944
5 C5-0416 | HS-BOLT M4x16 4
6 1208-1603H | SWITCH COVER(HORN) 1 4008506A
6 1208-1603U | SWITCH COVER(UP) 1 4008506A
6 1208-1603D | SWITCH COVER(DOWN) 1 4008506A
7 1208-1602 | HANDLE COVER-B 1 |2010880A
8 usB-0406T | pob9kt MAxG BLACK 4
9 10080-04011 | HANDLE COVER-A 1 F8049-F9039
10 M5-05105 | F-BOLT M5x10 4
1 99000-00004 | GRIP 2 |BK-8
GRIP GUARD
12 1208-1607 | (ELECTRODEPDSITION 2 40065524
GOATING)
13 10080-04024 | HANDLE POST 1 2012897
14 HN-05 H-NUT M5 1
15 S$5-0520 S-BOLT M5x20 1
16 10080-04039 | HANDLE BRACKET 1 F8049-F9028
17 0034-1080 | ROLL PIN 10x80 1
18 0110-0032 | BUSH EM1615F24FB 2
19 1208-1611 | SPRING COVER 1 40049564
20 10080-04004 | RETURN SPRING 1 3004550
21 1405-1610 | HANDLE BRACKET PIN 1 EX-3764
22 10080-04012 | TAP SHEET 1 4004059A-2
23 9701-0006 | MICROSWITCH Z-15G022-B 1
24 10080-04013 | SENSOR PLATE 1 F8049-F9030
25 M5-04355 | F-BOLT Mdxd5 2




HANDLE 2

FX6WT, FXOWT

HANDLE 2
FX6WT, FXOWT
O, PARTS NO PARTS NANE O'TY | DRAWING NO
1 1208-1402 | CAM SHAFT SPACER 3 | 4008504
2 1604-1631 | SAPCER B 1 |4o08567¢
3 55-0405 | S-BOLT Mdx5 1
4 1604-1932 | SET SPRING 3 |4006550E
5 EX00-0240 | B1G SPUR GEAR SB0B 368- :
0506
§ HN-03 | H-NUT M3 8
7 1208-1615 | SWITCH BRACKET 2 |40084648
8 PW-06 | PW MG 3
9 2101-1615 | CONTROLLER CAM 1 | 4010466
10 SS-0408 | S-BOLT W48 3
1 SW-03 | S M3 4
12 NS-0330N | P-BOLT(+) M3x30 2
13 9701-0010 | MICROACTUATOR 7 |2
14 9701-0009 | NICROSHITCH 7 [v-10-185
15 EK10-0079 | VOLUME RV16-YN203B 1
16 2101-1612 | VOLUME BRACKET 1 | 40100744
17 EK10-0147 | SHALL GEAR KHK DSO.8-15 | 1
18 SW-04 | S M4 2
19 NS-0410N | P-BOLT M4x10L 2
20 1604-1629 | FINGER 2 | 40080698
21 SS-0508 | S-BOLT MSxB 7
2 10080-04020 | CAM SHAFT 1 |Fe049-F9308
23 PH-03 | PW M3 4
24 HB-0330 | H-BOLT N3x30 4
25 99000-00005 | GRIP 7 |GRR-17¥R6
% 10080-04049 | KNOB 1 |Fe049-Fo109
21 10080-04054 | KNOB 1 |Feo49-F9110
28 2
29 10080-04021 | SET SPRING PIN 1 |F8049-F9309
30 10080-04023 | PIN 7 |Fe049-F9034
3 10080-04022 | CAM 2 wm'
32 NS-03200 | P-BOLT(+) M3x20 2




DRIVE MOTOR

DRIVE MOTOR

N. PARTS NO PARTS NAME Q'TY | DRAWING NO
1 9203-0002 | END COVER A (1201) 1 l‘:ggég‘i}z (END
2 BB-6004ZZ | BALL BEARING_6004ZZ i

3 HK-0519 | HALF KEY_5x19 i

4 9204-0006 | ARMATURE COIL 1 12010102

5 9204-0008 | FIELD COIL 4 [12010102

6 9204-0007 | FIELD CORE 4 [12010102

7 MS-1020S | F-BOLT M10x20 4

8 0204-0009 ﬁgg;‘ HOLDER (1202 NEW 4 12010102

9 BB-62022Z | BALL BEARING_6202ZZ i

10 0204-0004 | END COVER B (1201) 1 [12010102

1 0204-0005 | END COVER-C (1201) 1 [12010102

2 SH-05 | SW N5 6

13 MS-0510T | P-BOLT M5x10L 2

14 MS-0520N | P-BOLT M5x20 4

5 9204-0003 | YOKE 1 12010102

16 9204-0010 ¥$'F-Ef“ SPRING (1201 NEW 4 [12010102

17 9205-0011 | CARBON BRUSH_10x16x20 4

18 MS-05108 | F-BOLT M5x10 2




34 \
REFER. PAGE OF DRIVE MOTOR
DRIVE
MO, FARTS MO PARTS NAME Q Ty DRAWING MO
1 1603-0800 | DRIVE DECELERATOR 1 KDOB28D-A
2 9204-0001 | DRIVE MOTOR 1 12010102
3 PP-0635 PARALLEL PIN 6x35 1
4 1603-0801 | COVER 1 45000302
8 96090-00001 | SINKING PLUG 1/4 1
[ BE-G203ZZ | BALL BEARING 6203ZZ 1
1603-0802
7 (KDOB28D—4) HELICGAL GEAR 1 45000304
g BK-0724 KEY Tx24 1
1603-0803
9 (KD-0823 NEW) SPUR PINION 1 45000306
TYPE)
10 BE-G204ZZ | BEARING 620472 1
11 BK-0520 KEY Sx20 1
12 BK-0525 KEY Sx25 1
13 0067-0010 | OIL SEAL 2 AC15287
14 PP-0820 PARALLEL-PIN 8x20 2
15 G5-0635 HS-BOLT MGx35 5
16 M=10 U=NUT M10 1
17 PH-10 PH M1D 1
18 0075-1401 | GREASE NIPPLE 1/4 2
19 PP-0625 PARALLEL PIN 6x25 2
20 G5-0625 HS-BOLT MGx25 5
21 BE-G2027Z | BALL BEARING_G6202ZZ 2
1603-0804
22 (KDOB2ED-03-| INPUT SHAFT 1 45000303
1)
23 G5-0830 HS-BOLT M8x30 11
24 =08 SN NE 11
1603-0805
25 (KDOB23D-6) SPUR GEAR 1 45000306
26 BE-6013LLU | BALL BEARING 60713LLU 2
27 55-1035 S-BOLT M10x35 6
28 =10 SW M0 ]
29 HN-10 H-NUT M10 ]
1603-0806
30 {KDOB28D-07 | COLLAR 1 45000307
NEW TYFE)
DRIVE
NO. PARTS NO PARTS NAME 0Ty DRAWING NO
31 1603-0807 | CASING 45000301
1603-0808
32 (KD0828 NEW | TIRE BOSS 45000308
TYPE)
33 1603-0809 | TIRE 285x80 URETHANE
34 1100-0805 | GOUPLING EX-3769
1603-0810
35 (NEN TypE) | MOTOR MOUNTING PLATE 45000309
36 PP-0822 | PARALLEL PIN 8x22
37 SW-06 | SW M6
38 S-0620 | HS-BOLT M6x20




=]
=
[

BRAKE

NO. PARTS NO PARTS NAME O'TY | DRAWING NO
1 1309-0910 | ELECTROMAGNETIC BRAKE 1 [
2 1309-0907 | INNER DRIVER_06-24 1 | WNB 0.66-03
3 1309-0906 | DISK_06-24 1 | w8 0.66-03
4 1309-0905 | ARMATURE_06-24 1 |wNB 0.66-03
5 1309-0902 | FIELD_06-24 1 |WNB 0.66-03
6 1309-0008 | MOUNTING PLATE_06-24 1 |wNB 0.66-03
7 SW-05 | SH W5 3

8 (S-0516 | HS-BOLT M5x16 3

9 1602-0902 | BRAKE BASE 1 | Ex-4907¢-1
10 CS-0612 | HS-BOLT M6x12 4

" 1602-0901 | BRAKE COLLAR 1 | Ex-4907c-2




LIFT CYLINDER

FXo0W, 6WT, S0W, SWT

(5 E—
@———B

16 @_“—_12/1?
@ 13
> S—

f'.1
\\ ) 0 8 1
- | '
['# ! @————2
| -
| ¢
D . ;
d i E‘ /15
| /4
& |
P |
4~ | -
e
! Po—10
i ?’_____—-n
T
»
LIFT CYLINDER
FX60W, 6WT, 90W, 9WT
NO. PARTS NO PARTS NAME oTY DRANING NO
1 10080-10002 | CYLINDER COLLAR 1 |4010184
2 1500-0511 | SPACER 1 |30111-40021
3 90850-00015 | 0 RING 1 | 95151-04000
4 1501-0509 | PISTON ROD 1 |30697-25002
5 1500-0510 | BUSH 1 |30131-50018
6 1501-0508 | CYLINDER TUBE 1 |30697-25001
7 90862-00001 | WIPER RING 1 |30191-40025
8 90863-00001 | U RING 1 |30691-04012
9 90850-00002 | 0 RING 1 |30161-91774
10 90851-00003 | BACKUP RING 1 |30461-50039
" 90863-00002 | U RING 1 |30161-50046
12 90658-00003 | BUSH 1 |30121-40017
13 96001-00010 | CYLINDER HEAD 1 |30121-50102
14 2102-0502 | LIFT GYLINDER ASSY 1 fl’_ig*'msm“
15 96001-00001 | LIFT CYLINDER ¢ 50x1250ST 1 |30695-25000
16 1500-0512 | PACKING SET 1 |3050A-00093
17 1500-0513 | CYLINDER HEAD KIT 1 |30508-00119




TILT CYLINDER

FX65T, 6WT, 95T, 9WT

10

TILT CYLINDER
FX6ST, 6WT, 95T, 9WT

NO. PARTS NO PARTS NAME 0Ty DRAWING NO
1 90854-00001 | DUST SEAL_SDR35 1
2 90851-00001 | BACK UP RING 35x45x1.5 1
3 90855-00001 | ROD SEAL (RNY35) 1
4 90850-00001 | 0-RING_S70(S70 TYPE 1A) 1
5 90851-00002 | BACKUP RING G65 T2 1
6 ORG-65 | O-RING (G65 TYPE 1B) 1
7 90856-00001 | PISTON SEAL 2 [RGY 70
8 90857-00001 | SLEEVE 1 |weB 70
9 ORP-25 | O-RING (P25 TYPE 1B) 1
10 0110-0036 | BUSH MB3540DU 2
1 2101-0608 | CLEVIS ROD 1 |FJ-5042
12 HN3-30 | H-NUT M30x2 TYPE 3 1
13 0110-0035 | BUSH MB3530DU 1
14 96001-00017 | ROD COVER 1 |FJ-5042
15 94000-00006 | PISTON ROD 1 |FJ-5042
16 96001-00018 | PISTON 1 |FJ-5042
17 2101-0609 | PISTON NUT M24 1
18 9600100019 | CYLINDER TUBE 1 |FJ-5042
19 2101-0601 | TILT CYLINDER 1 %ﬂmuuaum)
20 2101-0611 | ROD COVER PACKING SET 1




POWER PACKAGE 1

FX65T, 6WT, 95T, OWT

POWER PACKAGE 1

FX65T, 6WT, 95T, 9WT

NO. PARTS NO PARTS NAME O'TY | DRAWING NO
i 9279-0000 | POWER PACKAGE 1 | A-K9056034
2 9279-0001 | TANK 1 |AS134203
3 9279-0003 | DRAIN PLUG 1 |As216404
4 9279-0004 | PLUG 2 | AS216504
5 90850-00003 | O-RING (520 TYPE 1 A) 3
6 9279-0005 | LEVEL GAUGE 1 |AS210200
7 0S-0615 | HS-BOLT MEx15L 2
8 99000-00008 | STAY_A-K9056034 2 | AS204603
9 9279-0006 | O-RING o
10 |96004-00009 | TANK BOTTOM 1 | A-K9056034
" MS-0620N | P-BOLT MGx20L 4
12 9279-0007 | DRAIN PLUG 1 |AS216904
13 9279-0002 | SUCTION FILTER 1 |AS325114
14 | 96000-00014 | FILTER COVER 1 | A-K9056034
15 | 90109-00412 | DOUBLE SENS Mdx12L 6
16 0279-0008 | MAGNET SWITCH 1 |G4430003
17 9279-0009 | SWITCH BRACKET 1 |AS787704
18 MS-0612N | P-BOLT M6x12L 4
19 0S-0812 | HS-BOLT M8x12L 2
20 ORP-18 | O-RING P18 TYPE 1 B i
21 93002-00016 | MOTOR PUMP 1 |A-K9056034




POWER. PACKAGE 2

FX65ST, 6WT, 95T, 9WT

POWER PACKAGE 2

FX65T, 6WT, 95T, 9WT

. PARTS NO PARTS NAME Ty DRAWING NO
—_— ez e
)35 36t
S st A LA RES s e B
e 05000 G AR
0 OO ST AN =R
P L e M L L M ol s
om0 BRI IR e
g S e
B e L TR T TR SRR S ———
000000 NGO AN=G ARG .
s
R
e RO 00 e SO SO L B
e —— OSSP ORBP SR Pit .
565 6500 DR ER=B ARG
1)
e 3650 00 GRS ARNG
il i
Lt T

20 96090-00027 | SEPARATE PLUG A 1 A-K9056034

21 96090-00028 | SEPARATE PLUG B 1 A-K9056036

DIRECTIONAL SWITCHING

22 9279-0017 | yu e 1 AS632603

23 9279-0016 | HIGHLOAD CHECK VALVE 1 AS635803

24 CS-0615 | HS-BOLT M6x15L 4

CGARTRIDGE SOLENOID VALVE
25 9270-0015 | o Lo 1 AT205024
CARTRIDGE SOLENOID VALVE

26 9279-0014 | 700 1 AT902023

27 96090-00029 | SET BOLT 1 A-K9056034

28 90850-00006 | 0-RING_P10A TYPE 1 B 1

29 ORP-09 | PO TYPE 1 B 1

30 9279-0018 | CARBON BRUSH 8x18x22. 5 2

POWER PACKAGE 2
FX6ST, 6WT, 9ST, 9WT
NO. PARTS NO PARTS NAME Ty DRAWING NO
3 GS=0510 HS-BOLT M5x10L 2
32 95004-00002 | CORD 1 A-K9056034
33 0279-0010 | MOTOR 1. Skw 1 151700P3
34 9279-0011 | JOINT 1 AS510204
35 9279-0012 | GEAR PUMP 1 KZ181100
36 G5-0870 HS-BOLT M8x70L 2
kY ORP-18 0-RING P18 TYPE 1 B 1
i s G 5 G e S IR +




OIL PIPING

£

65T, 6WT, 95T, OWT

OIL PIPING
65T, 6WT, 95T, 9WT

NO. PARTS NO PARTS NAME “TY | DRAWING NO
1 N268-0 | O-RING P11_TYPE B 3

2 0080-0020 | BUSHING PF1/4xPT1/4 2

3 0080-0000 | ELBON 90° PF1/4xPT1/4 3

4 0101-09120 | VINYL HOSE ¢ 9x ¢ 15x2000L 1

5 HOSBS-16 | HOSE BAND 16N 2

6 0073-0114 | HOSE NIPPLE ¢10.5 x PT1/4 | 1

7 A | T S e i

8 0102-6100 | HOSE HP 6x1000 (1/4) 1

0 0102-6060 | HOSE HP 1/4 x 600 2

10 0080-0017 | HP STREET ELBON PT1/4 2

11 |10080-31001 | FUROCON 1 |4010205A




CONTROL PAMEL

B60W, 5WT,90W,SWT

CONTROL PANEL
60W,6WT,00W,9WT
NO. PARTS NO PARTS NAME 0Ty DRANING NO
1 1008040002 | SWITCH BRACKET 1 F2049-Fa041
2 9705-0020 | POWER-OFF SWITCH (EMS12LM) 1
3 9702-0001 | KEY SWITCH HI-1D 1
4 9498-0003 | E.D. METER 33V 1
5 1008040001  CONTROL PANEL 1 210-A4-32110
6 PH-04 PH W4 3
7 9399-0001 | FUSE HOLDER_F-3321 (F-10) 1
8 MS-0420N | P-BOLT M4x20L 7
9 9302-0005 | GLASS TUBE FUSE 6.3@& 5A 1
MAGMET SWITCH SW84-30
11 MS-0410N | P-BOLT M4x10L 2
12 9860-0001 | F 3 wsi— 1 1207A-4118 24V
13 SH-05 S M5 3
4 M5-0510T | P-BOLT MSx10L 3
15 95001-00004 | RELAY SOCKET 2 PYF-14A
16 EK10-0034 | RETAINING CLIP PYC-A1 6
17 95001-00005 | HIGH POWER RELAY 2 WY4-DC24Y
18 90990001 | SOCKET 1 PTF-08A
19 90500012 | HIGH POWER RELAY_LY2-DC24V 1
20 95001-00008 | RELAY SOCKET 1 PYF-0BA
2 EKOD-0363 | RETAINING CLIP Y92H-3 2
22 EKOD-0361 | HIGH POWER RELAY 1 H3Y-2 DG24V 15
23 MS-0415N  P-BOLT M4x15L 8
24 9850-0003 | DIODE ERB-12-06 1
25 EKDD-0240 giEIET SWITGH CM4K-2-TX-19 i
26 9398-0001 | FUSE BOARD 5 x 30 x 100 3
27 9900-0201 | TERMINAL BOARD 1
28 9902-0007 | SPAGER 6.1 » 10 x 11 8
29 M5-0425N  P-BOLT M4x25 8
30 9301-0040 | LINK FUSE 404 1
CONTROL PANEL
o0OW,6WT, S0W, SWT
NO. PARTS NO PARTS NAME O'TY | DRAWING NO
31 9301-0060 | LINK FUSE_60A 1
32 9301-0150 | LINK FUSE 150A 1
33 10080-40010 | BUS BAR 1
34 PH-06 | PW M6 8
35 SH-06 | SW M6 15
36 HN-06 | H-NUT M6 15
31 SH-04 | SW M4 2
38 HN-04 | H-NUT M4 2
39 0S-0514 | HS-BOLT M5x14 2
40 PH-08 | PW M8 3
41 SH-08 | SW M8 3
42 HN-08 | H-NUT M8 3
43 EK00-0415 | VARISTOR i | TNR156680K
a4 10080-40000 | CONTROL PANEL 1




HARMESS PARTS

905, 95T, 90W, 9WT

FX90S, 90W
(TILTLESS VEHICLE)

FXOST, 9WT
(VEHICLE WITH TILT)

FX005, 90W
(VEHICLE WITH TILT) (TILTLESS VEHICLE)

plllD)

HARNESS PARTS

905,95T,90W, 9WT
NO. PARTS NO PARTS NAME QTY | DRAWING NO
PONER PACKAGE HARNESS
1 1008041001 | PONER PACKA 1
PONER PACKAGE HARNESS
2 10050-41001 | PONER PACKAS 1
3 10080-41002 | BATTERY HARNESS 1
4 10080-41003 | HANDLE HARNESS 1
5 10080-41004 | MAIN HARNESS 1
LUBRICATION CONTROL
6 10080-41005 | |\eNESS (FXIST, OWT) !
LUBRICATION CONTROL
7 10050-41002 | L eNESS (FX90S, 90W) !
8 10080-41006 | HORN HARNESS 1
’ S die0-4i0m gg%tsuucﬁ HARNESS (905, .




CHARGER

13,14\

stationary type

"

CHARGER
NO. PARTS NO PARTS NAME Q' TY DRAWING NO
1 9119-0103 | FUSE HOLDER 1 |Kks12100
) 0119-0107 | TRANCE (FX60S, 6ST. GOW. 1 |Ks-24100
6UT)
3 9119-0002 | TRANCE (FX90S. 9ST. 90W. 1 | KE-2420KT
OWT)
4 EK10-0036 | CIRCUIT BOARD 1 |Ks2420D
5 9118-0006 | PUSH BUTTON SWITCH 1 |Dps-681
3 SHORT CIRCUIT PROTECTION
6 o118-0007 | BiER IR 1 |D-doN
] SHORT CIRCUIT PROTECTION -
7 9118-0008 | SHORT © 1 | Ks-2420D
8 EK00-0601 | GORD REEL 1 |Ks-24208
9 9119-0004 | RUBBER FOOT 4 |RK-29
10 9050-0100 | CONTROL RELAY 1 |LY-1F Ac100V
1 9118-0009 | OUTPUT CORD 1 | Ks-2420D
12 9118-0010 | AC OUTLET 1 |2pP-15A PLUG
CHARGER KS-2410K_CORD
13 95007-00002 | peri Ep- (60S. 6ST, GOW, GWT) !
. CHARGER KS-2420K_CORD
14 1 95007-00003 | pee e’ (90s. 9ST. SOW, ONT) '




	2212_FX9WT_フレーム1.pdf
	2212_FX9WT_フレーム2.pdf
	2212_FX9WT_マスト.pdf
	2212_FX9WT_フォーク.pdf
	2212_FX9WT_ハンドル1.pdf
	2212_FX9WT_ハンドル2.pdf
	2212_FX9WT_ドライブモーター.pdf
	2212_FX9WT_ドライブ.pdf
	2212_FX9WT_ブレーキ.pdf
	2212_FX9WT_リフトシリンダー.pdf
	2212_FX9WT_チルトシリンダー.pdf
	2212_FX9WT_パワーパッケージ1.pdf
	2212_FX9WT_パワーパッケージ2.pdf
	2212_FX9WT_オイルパイピング.pdf
	2212_FX9WT_コントロールパネル.pdf
	2212_FX90WT_ハーネスパーツ.pdf
	2212_FX9WT_チャージャー.pdf

